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Test Report

Testing laboratory:
Nordic Institute of Dental Materials
Sognsveien 70 A, P.O. Box 3874 Ulleval stadion, NO-0805 Oslo, Norway

JlabopaTopus, npoBoauBiias TecT: HopBexckuit UHCTUTYT CTOMATOJ/I0THUY €CKUX
MaTtepuasioB, CoracBaiiH 70 A, Ocsio, HopBerus

Test Report no. 010/12 issued: 2012-10-10

Client: KRK LTD, trading as Anis-Dent LTD
Berzarina st.36, building 2
Moscow, Russia, 123060
Knunent: KPK, Topryromui kak Auuc-/leHTt, bep3sapuHna 36, ctpoenue 2, MockBa, Poccus

Name of product:  Acrylic teeth “Anis”, Type 1
AKpuioBble 3y0bl «AHUCY

Batch number(s): -

Testing contract number: 1-010/12
Date(s) of receipt of test item(s): 2012-09-10
Date(s) of performance of test(s): 2012-09-11 — 2012-09-27

Test methods and procedures according to: \ero A TeCTa 1 IpoueAypbl B COOTBETCTBUH C:

ISO 22112:2005
Dentistry — Artificial teeth for dental prostheses

Synthetic polymer teeth
MCO 22112:2005 CromaToJsiorus — UckyccTBeHHbIe 3yObl /151 3yOHBIX TPOTE30B

For the specific results, see the following pages. This test report applies only to the item tested.
Comments regarding compliance with requirements are for guidance only. A final decision on
certification is the responsibility of a Notified Body.

This report shall not be reproduced, except in full, without written approval by NIOM.

Hllde Kopperu dZ/s:
Head of laboratory
PesysibTaT TecTta npejocTaB/eH Ha CleyLUX cTpaHuLax. TecTupoBaHue NMPOLIIN

npejoCTaB/leHHble 00pa3lbl. 3aKJ/II0YEeHHE TeCTa MOXXHO KONIMPOBATh TOJBKO B IOJIHOM
o6 beMe. B npoTuBHOM ciydae TpebyeTcs paspsimienne HUOM
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MCO 22112:2005 CromaTtosiorusi — UckyccTBeHHbIe 3y0Obl /1151 3yOHBIX MPOTE30B
ISO 22112:2005
Dentistry — Artificial teeth for dental prostheses

AxpunoBble 3y6bl «AHUC»
Product: Acrylic teeth “Anis”, Type 1

Manufacturer: -

The numbers below refer to the corresponding sections in the reference standard

4  C(lassification

Type 1: Anterior teeth

S Requirements TpeGoBaHus

5.1.2 Dimensions of teeth Pasmepel 3y60B

Test method: 7.2

Test results:
Maxillary teeth; mean + sd(n-1), n =3
Mould/shade l; (mm) I, (mm) h; (mm)
12/A3 43,4 £0,02 85 +0,02 10,3 £0,02
15/A3.5 47,7 £0,07 8,9 +£0,01 11,5 £+ 043
22/A2 44,4 £0,02 85+0,10 10,5 £0,06
23/D4 47,7 £0,01 8,7 +0,02 10,9 £0,08
24/A3.5 46,9 +0,00 8,7 +£0,05 11,3 +0.05
Mandibular teeth; mean + sd(n-1), n=3
Mould/shade I3 (mm) 14 (mm) h, (mm)
41/A2 35,3 +£0,01 5+0,06 84 0,45
42/A3 32,0 £0,01 4,8 £0,03 89 +0,03
43/A1 32,3 £0,04 3 2007 94 +£0,05
44/A3.5 35,3 +£0,04 3.5 2003 10,1 £0,07
45/B1 37,3 £0,04 5,6 £0,01 10,8 £0,07

Test performed by: Inger S. Dragland, Torbjgrn Knarvang and Hanne Wellendorf

Comments: The material complies with the requirements
3y6bl coomeemcmaylom mpebogaHusim cmaHdapma
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5.1.3  Colour and blending of shades y{ger u nepexos oTrenxa 3y6os

Test method: 7.3

3y6bl COOTBETCTBYIOT 3asiBJIEHHOHW paclBETKe

Test results: ( B HaweM cJsy4vae 3asiBJeHHas pacugeTka Vita. Cm cTp. 7 )

Sets of teeth, representing each shade of the manufacturer's product line,
shall exhibit no perceptible colour difference compared with the
manufacturer's shade guide or nominated shade guide.
3y6bl He JOJKHBI UMETh JIMHUIO pasjesieHus CJI0eB Mex/ly Pe3L0BOoi 4acTblo U leiKoil Ha
Blended teeth shall show no line of demarcation between incisal and

IIOBEPXHOCTH 3y0OB.
cervical portions on the facial aspects of the teeth.

Test performed by: Inger S. Kleven, Ketil Kvam and Hanne Wellendorf

Comments: The material complies with the requirements
3ybbl cOOmeemcmaeyrm mpebosaHusM cmandapma

5.14 Surface finish IloBepxHOCTL 3y60B

Test method: 7.1

The teeth as received have a smooth, lustrous and non-porous surface.
3y0Obl UMEIOT IJIa/IKYI0, [VITHIEBY10, HEIOPHUCTYIO TOBEPXHOCTh

Test performed by: Hanne Wellendorf

Comments: The material complies with the requirements
3y6b1 coomeemcmayrom mpebos8aHusiM cmaHdapma

Test method: 7.5.2.2 (first paragraph)

Test results:
Tooth/mould/shade 11/715/A3 23/22/A2 33/45/A1
Polishing restores the original finish Yes Yes Yes
RadecBTO HOBEPXHOCTH 3y00B HOCJIE NOJAPOBKHA

Test performed by: Hanne Wellendorf

Comments: The material complies with the requirements
3y6b1 coomeemcmaeyrom mpebog8aHusM cmaxHdapma

Test method: 7.5.2.2 (second paragraph)
Test results:

After grinding and polishing of one of the teeth, the tooth appears
equivalent to its original appearance  Pe3ysnbTaT TecTa: HOCJe HOJUPOBKHU U
TMGOBKY MOBEPXHOCTH 3y0a 3KBUBAJIEHTHA HAYaJIbHOMY COCTOSIHUIO.
Test performed by: Hanne Wellendorf

Comments: The material complies with the requirements
3y6bl coomeemcmaylom mpebo8aHusM cmaHdapma
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Freedom from porosity and other defects  grcyrcreue nop u apyrux gedexros

Test method: 7.7
Test results:

41/42/A2
Yes

21/15/B4
Yes’

Pe3ysbTaT TecTa: 0TCyTCTBHE MOP HA MOBEPXHOCTH, A TAKXKe APYruxX AepeKToB.
Test performed by: Hanne Wellendorf

Tooth/mould/shade

Absence of porosities or defects on the coronal surfaces

Comments: The material complies with the requirements
3y6b1 coomeemcmayrom mpebos8aHusiM cmaHdapma

Bonding to denture base polymers CuensieHue ¢ moMmMepom 6asmuca 3y6HoOro

Test method: 7.11
Test results:

Denture base polymer: Meliodent
Hcnosib3yeMblid B TecTe nonuMmep: MesimoieHT

Tooth 11 I2 13 22 21 22
Mould 24 24 15 15 22 2
Shade A35 A3.5 A3 A3 A2 A2
Cohesive fracture Yes Yes Yes Yes Yes Yes

Test performed by: Hanne Wellendorf

Comments: The material complies with the requirements
3y6bl coomeemcmaylom mpebogaHusimM cmaHdapma

Resistance to blanching, distortion and crazing
CTOMKOCTB K MoGesieHulo, JedpopMaliui, 00pa30BaHUI0 TPpelvH (“BOJIOCHUCTOCTH”)
Test method: 7.12

Test results:

Teeth (as received)

Mould/shade 23/D4 12/A3 15/C2 43/A1 42/A2
Group 1 11 13 12 41 43
Group 2 21 23 22 51 33

Blanching No No| No No| No No | No No | No No
Distortion No No | No No | No No | No No | No No
Crazing No No | No No | No No|No No | No No

OTcyTcTByIOT 0o6esieHus, AepopMaliusi, 06pa3oBaHue TPELMH, “BOJIOCUCTOCTD”
Visually inspected by: Ellen Austrheim and Hanne Wellendorf
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Group 1: exposed to methyl methacrylate T'pynna 1. BoszelcTBue MeTHIMETaKPUIATOM
Group 2: conditioned and exposed to methyl methacrylate T'pynna 2. BoszaeiicTsue

METHUJIMETAKPHUJJIATOM IIOCJI€ KOHAWIIMOHHOI'O ITMKJIA

Mould/shade 23/D4 12/A3 15/C2 43/A1 42/A2
Group 1 11 13 12 41 43
Group 2 21 23 22 ‘31 33

Blanching No No | No No | No No | No No | No No
Distortion No No | No No| No No | No No | No No
Crazing No No | No No | No No | No No | No No

Test performed by: Hanne Wellendorf
Visually inspected by: Ellen Austrheim and Hanne Wellendorf

Comments: The material complies with the requirements
3ybbl coomeemcmayom mpebosaHusim cmaHdapma

5.3.3 Colour stability CTaGHILHOCTb IiBeTa

Test method: 7.13

Test results:
Shade Al A4 BI A2 D2
Mould/tooth 15711 15/12 45/31 41/32 15/13
Perceptible colour change No No No No No

OTCyTCTByeT U3MeHeHHe LiBeTa
Test performed by: Torbjgrn Knarvang and Hanne Wellendorf

Visually inspected by: Inger S. Kleven, Ketil Kvam and Hanne Wellendorf

Comments: The material complies with the requirements
3y6bl coomeemcmayrom mpe6o8aHusim cmaHoapma

5.3.4 Dimensional stability Cra6uibHOCTb pa3MepoB 3yGOB

Test method: 7.14
Test results:
Jlo Ha4yaJs10 UCIIbITAaHUA Mo cJie HauyaJia UCIbITAHUS

Maximum mesio-distal dimension, in mm, before and after processing
to Meliodent; mean + sd(n-1),n =3

Tooth/mould/shade Before processing After processing

11/15/B4 5,33 0,006 5,34 +0,012

Test performed by: Hanne Wellendorf

Comments: The material complies with the requirements
3y6b1 coomeemcmaeyrom mpeb6o8aHusIM cmaHdapma
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8 Marking, labelling, packaging, and information to be supplied by the

manufacturer
MapkupoBKa, ynakoBKa, ”HGOpManys, KOTOPYI NpesoCTaB/seT NPOU3BOANTE/ b
Procedure: Visual inspection, not included in accredited methods

8.1 Marking, labelling and packaging

The teeth are supplied securely mounted or packaged: , | Yes

The following information is clearly marked on the mounts or packages:

a)  manufacturer’s brand name Stated
b)  mould designation Stated
c)  shade designation Stated

The brand name, appear in clear and indelible markings
on each container or on a label securely attached: Yes

Inspected by: Hanne Wellendorf

8.2 Information to be supplied by manufacturer
8.2.1 Mould chart

Mould chart available: Yes
All shapes of available teeth depicted in the mould chart (scale 1:1): Yes
All sizes of available teeth depicted in the mould chart (scale 1:1): Yes
Dimensions in metric units: Yes

Overall dimensions of a complete set of maxillary and mandibular teeth
Dimensions of maxillary sets (1; ): Stated
Dimensions of mandibular sets ( 13 ): Stated

Maximum dimensions of the crowns of the left central incisors

Maximum mesial—distal width of the maxillary left central incisors ( 1, ): Stated
Maximum mesial—distal width of the mandibular left central incisors ( 14 ): Stated
Maximum height of the maxillary left central incisors ( h; ): Stated
Maximum height of the mandibular left central incisors ( hy ): Stated
The facio-lingual profile views of the maxillary left central incisors: Not stated
The facio-lingual profile views of the mandibular left central incisors: Not stated
Number of standard (ISO 22112): Not stated
and its year of publication (2005): Not stated
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The year of publication of the mould chart: Not stated

For not fluorescent product,

this fact is marked on the mould chart: See end of document

Inspected by: Hanne Wellendorf

822 Shade quide PacuBetka. IlBeTa 3y60B COOTBETCTBYIOT HOMUHMPOBAHHOM pacLBeTKe
A shade guide is available, with the shade guide teeth corresponding
in colour to each shade of available teeth in the product line: -

A shade guide is nominated (5.1.3), with the shade guide teeth
corresponding in colour to each shade of available teeth
in the product line: See end of document

Inspected by: Inger S. Kleven, Ketil Kvam and Hanne Wellendorf
8.3 Manufacturer’s instructions AHCTPYKUHUH, NPeOCTaB/IEHHBIE IPOU3BOAUTEEM

Guidance on special treatment to achieve adequate bonding

on the mould chart: ~
or on separate instructions:
Inspected by: Hanne Wellendorf

MMeeTca oTAe/ibHAsA MHCTPYKIMS 110 JOCTHKEHHUIO JIYYLIEro CUenseHus ¢ 6a3ucom

Comments: The product has been tested for fluorescence =~ P/T00PECIEHTHOCTB.
— The product is fluorescent 3y661 ¢p1r00peCLEHTHDI

Vita shade guide is nominated in E-mail dated: 6. September 2012
PacrBeTka B COOTBETCTBHUM C KOTOPOH MPOBOAUINCH TECThI — Vita

Technical responsibility

/% 7L /%L/[Q,ncﬁf
Hanne Wellendorf
Section Engineer

Signature to verify that the data in this test report have
been copied correctly from the laboratory journal

K w%fﬁw«\(m»iv\/ ...................

Tiprroxenme
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Annex
[Ipunoxxenve

ISO 22112:2005

) . AC0.22112:2005 |
Dentistry — Artificial teeth for dental prostheses

CtomaTtoJsiorus: UcKkyccTBeHHbIe 3y0Obl /151 3yOHBIX IPOTE30B

Synthetic I/Ig(l)ilgmer teeth

CuHTeTH4YecK JIMMepHbIe 3y0bl

Type 1 — anterior teeth

Calculated measurement uncertainty expressed

as a percentage of the test result
PacueT HECOOTBETCTBUSI pa3MepOB 3y00OB C yKa3aHHbIM B KapTe 3y0OB.

(momycTumas pasHuna 5%)

Test method Uncertainty (%)
7.2.2 Inspection and conformity to mould chart
Dimensions of teeth (1;) 0,5
Dimensions of teeth (1) 2
Dimensions of teeth (h;) 3
Dimensions of teeth (I3) 0,5
Dimensions of teeth (14) 2
Dimensions of teeth (hy) 3
7.14 Dimensional stability 2
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